Opel
Opel

List of parts

    Gm-part number Genuine part number Description Range
    FRONT BRAKE DISC AND SHIELD.
    9X 90421602 16 05 804 SET,MOUNTING PARTS,FRICTION PADS (EXC.VENTILATED DISCS) (AFTERMARKET SPECIFICATION)
    9X 90421603 16 05 803 SET,MOUNTING PARTS,FRICTION PADS (FOR VENTILATED DISCS) (AFTERMARKET SPECIFICATION) (NLS.- NO REPLACEMENT PART)
    10 90236671 5 42 500 PLATE,SPACER,FRICTION PAD (NLS.- NO REPLACEMENT PART)
    11 90167347 15 10 177 COMPOUND,LOCKING,10ML,SCREW,CALIPER TO STEERING KNUCKLE (NLS.- USE 90542117 15 10 181)
    12 90348294 5 43 203 SCREW,FILL.HD.,M12 X 40,CALIPER TO STEERING KNUCKLE (NLS.- USE 90538157 5 43 215) (PRODUCTION NO. 90305419)
    13 90297771 5 42 881 BOLT,GUIDE,FRICTION PAD
    15 90421738 5 42 530 SPRING,RETAINING,FRICTION PAD
    14 90166282 19 42 586 PASTE,ANTI-SQUEAK,4CCM,BRAKE PADS AND BRAKE SHOE CONTACT AREAS (NLS.- USE 95599384 19 48 005) (PRODUCTION NO. 9274026)
    Примечание:PLEASE REFER TO TECHNICAL BULLETIN TI-C-67-H-12 DATED 8.78 & TI-C-67-H-15 DATED 1.79
    16 90008003 5 69 028 SET,DISC,FRONT BRAKE (NLS.- NO REPLACEMENT PART) (C) -M4999999
    16 90008005 5 69 030 SET,DISC,FRONT BRAKE (NLS.- USE 93182290 5 69 013) (C) N4000001-
    17 90511111 5 69 054 SET,DISC,FRONT BRAKE (NLS.- USE 93182291 5 69 014) (PRODUCTION NO. 93281952)
    17 90008005 5 69 030 SET,DISC,FRONT BRAKE (NLS.- USE 93182290 5 69 013) (C) -M4999999
    17 90511111 5 69 054 SET,DISC,FRONT BRAKE (NLS.- USE 93182291 5 69 014) (PRODUCTION NO. 93281952) (C) N4000001-
    17 90008005 5 69 030 SET,DISC,FRONT BRAKE (NLS.- USE 93182290 5 69 013)
    18 11085861 20 44 162 SCREW,CSK,M6 X 14,DISC TO FRONT WHEEL HUB (NLS.- USE 11085864 20 44 656)
    19 90142275 5 69 501 SLEEVE,29.0 MM OD.,FRONT BRAKE DISC
    Примечание:FOR ALLOY WHEELS
    20 90135990 5 69 502 SLEEVE,28.0MM OD.,FRONT BRAKE DISC (NLS.- NO REPLACEMENT PART)
    Примечание:FOR ALLOY WHEELS
    21 90147385 3 09 324 SHIELD,DISC BRAKE (NLS.- NO REPLACEMENT PART) (C) -M4999999
    22 90375288 5 43 058 SHIELD,DISC BRAKE,RH (C) N4000001-
    22 90375287 5 43 057 SHIELD,DISC BRAKE,LH (C) N4000001-
    21 90147385 3 09 324 SHIELD,DISC BRAKE (NLS.- NO REPLACEMENT PART) (C) -M4999999
    24 11052782 20 34 553 SCREW,OVAL HD.,M6 X 10,SHIELD TO STEERING KNUCKLE (NLS.- USE 11052784 20 34 984)
    25 11083731 20 92 206 INSERT,THREADED,M6 X 6,SHIELD TO STEERING KNUCKLE